
Package leaflet: Information for the user 

 

Padevix, 300 mg/7.5 mg effervescent tablets 

paracetamol, dextromethorphan hydrobromide 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

- Keep this leaflet. You may need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. If you get any side effects, 

talk to your doctor or pharmacist. This includes any possible side effects not listed in this 

leaflet. See section 4.  

 

Was is in this leaflet 

1. What Padevix is and what it is used for 

2. What you need to know before you use Padevix 

3. How to use Padevix 

4. Possible side effects 

5. How to store Padevix 

6. Contents of the pack and other information 

 

 

1. What Padevix is and what it is used for 

 

Padevix contains two active substances: paracetamol and dextromethorphan hydrobromide. 

Paracetamol alleviates pain and reduces fever. Dextromethorphan hydrobromide is used for the 

symptomatic treatment of cough. 

 

 

2. What you need to know before you use Padevix 

 

This medicine can be addictive. Therefore, treatment should be short-term. 

 

Do not use Padevix: 

- if you are allergic to paracetamol, dextromethorphan hydrobromide or any of the other 

ingredients of this medicine (listed in section 6); 

- if you have severe liver impairment. 

 

Warnings and precautions 

- in the case of liver and/or kidney impairment and alcohol dependence; 

- in the case of Gilbert’s syndrome (familial non-haemolytic jaundice); 

- in the case of concomitant treatment with MAOIs; 

- in the case of blood diseases; 

- in the case of a diet low in salt; 

- in the case of bronchial asthma; 

- in the case of genetic glucose-6-phosphate dehydrogenase deficiency (there is a risk of 

haemolytic anaemia). 

 

Talk to your doctor or pharmacist before using Padevix. 

 

Other medicines and Padevix 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 

If you are taking medicines such as certain antidepressants or antipsychotics, Padevix may interact 

with them and you may experience changes in your mental condition (eg irritability, hallucinations, 



coma) and other effects such as fever above 38°C, increased heart rate, unstable blood pressure, 

excessive reflexes, muscle stiffness, lack of coordination and/or gastrointestinal symptoms (eg nausea, 

vomiting, diarrhea). 

 

Concomitant use of sedatives, anticonvulsants, rifampicin or herbal products containing St. John’s 

wort (Hypericum perforatum) may cause liver damage even in permitted doses.  

 

Concomitant use of paracetamol and chloramphenicol may decrease the chloramphenicol elimination 

rate from the body and increase toxicity. 

 

Concomitant treatment with medicines inhibiting blood clotting must be carried out under a doctor’s 

supervision.  

 

The effect of paracetamol may be affected by medicines influencing the stomach emptying rate (e.g. 

metoclopramide, domperidone). 

 

Paracetamol increases the plasma concentration of acetylsalicylic acid (aspirin). Concomitant use of 

these preparations is only permitted on a short-term basis (risk of kidney impairment). 

 

Concomitant use of St. John’s wort may increase the number of toxic metabolites of paracetamol and 

liver toxicity. 

 

Other analgesic and antipyretic medicines that contain paracetamol may not be used at the same time 

in order to prevent overdose and life-threatening poisoning. 

 

Padevix with alcohol 

Alcohol consumption should be avoided during treatment. Chronic consumption of alcohol increases 

the risk of medicinal poisoning even at therapeutic doses. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

This medicine should be used during the first and second trimesters of pregnancy only if your doctor 

tells you to. Use the lowest possible dose that reduces pain and/or fever for the shortest possible time. 

If the pain and/or fever does not go away or you need to take the medicine more often, contact your 

doctor or midwife. 

Due to the content of dextromethorphan hydrobromide, the medicine may not be used in the final 

trimester of pregnancy and during breast-feeding. 

 

Driving and using machines 

Due to the content of dextromethorphan, Padevix may cause drowsiness and affect the ability to drive 

and use machines. 

 

Padevix contains sodium, aspartame, glucose and sucrose 

If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor 

before taking this medicinal product. 

This medicine contains 40 mg of aspartame per effervescent tablet. Aspartame is a source of 

phenylalanine. This can be harmful if you have phenylketonuria, a rare genetic disorder in which 

phenylalanine is not broken down and builds up in the body. 

Padevix contains 219 mg of sodium (the main ingredient in table salt) per effervescent tablet. This is 

equal to 11% of the maximum recommended daily allowance of sodium in the diet for adults.  

 

 

 

 



3. How to use Padevix 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

Method of administration: dissolve the effervescent tablet in a glass of water and drink it immediately. 

 

Adults and children above the age of 15 (with a body weight of more than 50 kg): 

The recommended dose is 2–3 tablets as required 3–4 times a day but no more than every 4 hours. 

The maximum daily dose of 12 tablets should not be exceeded. 

 

Children 

Children aged 6–15 years: 

A child’s body weight should be taken into consideration when determining the dose. The maximum 

recommended daily dose of paracetamol is 60 mg/kg, which is divided into 4–6 doses. In the case of a 

6-hour interval 15 mg/kg and in the case of a 4-hour interval 10 mg/kg. 

The regular dose in children is 1–2 tablets as a single dose. It is recommended to leave 6 hours and no 

less than 4 hours between doses. The maximum daily dose of 6 tablets should not be exceeded. 

 

Children under the age of 6: 

Due to the large content of the active substance, PADEVIX is not suitable for children under the age 

of 6. 

 

Overdose in children can lead to serious side effects, including neurological disorders. Caregivers 

should not exceed the recommended dose. 

 

If you use more Padevix than you should 

The following symptoms may occur with dextromethorphan overdose: nausea and vomiting, 

involuntary muscle contractions, irritability, confusion, drowsiness, loss of consciousness, involuntary 

and rapid eye movements, heart problems (palpitations), coordination problems, psychosis and 

hypersensitivity with visual hallucinations. Other symptoms of a large overdose may include coma, 

severe breathing problems and seizures. 

Contact your doctor or hospital immediately if you experience any of the above symptoms. 

Overdose of paracetamol may result in nausea, vomiting, loss of appetite, paleness, stomach pain, 

visual disturbances, central nervous system disorders and urinary retention occur within 24 hours. 

Liver damage may occur in 12...48 hours. 

If overdose occurs or is suspected, immediate treatment is essential. Regardless of the lack of early 

symptoms, call the ambulance immediately. Induce vomiting, take activated charcoal. 

Take the pack with you to the doctor. Tell your doctor of the first aid methods used. 

 

If you forget to take Padevix 

Do not take a double dose to make up for a forgotten dose. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

If you get any of the following side effects, stop taking this medicine and contact your doctor 

immediately: 

- swelling of the face, lips, mouth, tongue and throat which may cause difficulty swallowing or 

breathing. 

- allergic reactions, including skin rashes such as hives (which may be severe and include 

blistering or peeling of the skin) and itching. 

- twitching. 

 



Dextromethorphan may also cause the following side effects. 

 

If you get any of these, stop taking this medicine and tell your doctor: 

Rare (may affect up to 1 in 1,000 people) 

- difficulty breathing 

- confusion 

 

Other side effects of unknown frequency are: 

- dizziness, lightheadedness; 

- nausea, vomiting, diarrhea; 

- stomach irritation or abdominal pain; 

- sleep disturbances (insomnia) or irritability, nervousness or restlessness; 

- shallow breathing. 

 

Paracetamol may cause the following additional side effects. 

 

Rare (may affect up to 1 in 1,000 people) 

- diarrhea, abdominal pain; 

- increase or decrease in the value of the blood coagulation index INR; 

- changes in blood tests (increased levels of transaminases or liver enzymes). 

These changes are usually small, reversible and do not require discontinuation of treatment. 

 

Very rare (may affect up to 1 in 10,000 people) 

- skin rashes (urticaria, erythema) and allergic reactions such as angioedema or anaphylaxis; 

- abnormally low levels of blood cells (leukocytes, platelets). This may cause nosebleeds or 

bleeding gums or recurrence of fever or signs of infection. If this happens, stop treatment 

immediately and tell your doctor. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine.  

 

 

5. How to store Padevix 

 

Do not store at a temperature higher than 25 °C to protect from moisture and light. After use, seal the 

tablet container carefully. 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the package. The expiry date refers to 

the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Padevix contains 

- The active substances are paracetamol and dextromethorphan hydrobromide. 

One effervescent tablet contains 300 mg of paracetamol and 7.5 mg of dextromethorphan 

hydrobromide. 

- The other ingredients are: citric acid, glucose, sodium hydrogen carbonate, sucrose, macrogol 

6000, aspartame, natural orange and lemon flavouring, povidone, magnesium stearate (traces). 



What Padevix looks like and contents of the pack  

White, yellow-spotted, round, flat, bevelled-edge lemon- and orange-flavoured tablet. The diameter of 

the tablet is 25 mm. 

The inner packaging is a polypropylene tablet container with a child-resistant cap, foil blisters or four-

layer laminated paper (paper/PE/aluminum/ionomer) hermetically sealed strips. The tablet container 

contains 10 or 20 tablets. The child-resistant cap contains silica gel. The blister package contains 20 

tablets. The strip contains 10 (2x5) or 20 (2x10) tablets The tablet container, blisters or strips are 

packaged in a cardboard carton with the package leaflet. 

 

Marketing Authorisation Holder and Manufacturer 
PharmaEstica Manufacturing OÜ 

Vanapere tee 3 

Pringi, Viimsi 

74011 Harju County 

Republic of Estonia 

Telephone +372 6546922 

info@pharmaestica.ee  

 

For any information about this medicine, please contact the Marketing Authorisation Holder. 

 

This leaflet was last revised in November 2021. 

 


